

ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-04-11 18:39:40
Date of Next Testing: 2030-04-10 18:39:40
Product Name: **Fiber Glass Wool**
CAS Number: 65997-17-3
Specifications & Purity: 10-14mm
Lot #: D2609592
SKU #: **F770566**
Version: **2**
Analysis #: **679945**
Storage Temperature: Room temperature

| Parameter | Limit Values | Result |
|----------------------------|---------------|---------------|
| Length | 10-14 (mm) | 12.00000 mm |
| Water by Karl Fischer | 0-0.2 (%) | 0.07000 % |
| Dispersion ratio | 95-100 (%) | 98.00000 % |
| Cutting rate | 95-100 (%) | 99.00000 % |
| Combustible matter content | 0.83-0.87 (%) | 0.86000 % |
| Toughness | 80-200 (ppm) | 140.00000 ppm |
| tensile strength | > 450 (Mpa) | 611.00000 Mpa |



John Su
QA & QC Manager